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Test Report Attachment

FCCID SWX-U7PROM

ISED ID 6545A-U7PROM

Equipment Under Test U7-Pro-Max

Test Report Serial Number | TR8823_01

Date of Test(s) 9 January and 5, 12 February 2024
Report Issue Date 13 February 2024

Test Personnel

Testing performed by Evan Hartzell

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2024. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2024. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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1 UNII-5 Band
1.1 Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5955.000 24.0 20.000000 | PASS
RF output power 5955.000 24.0 20.000000 | PASS
In-Band Emissions 5955.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5955.000 24.0 20.000000 | PASS
Frequency Stability 5955.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 6195.000 24.0 20.000000 | PASS
In-Band Emissions 6195.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 6195.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 6415.000 24.0 20.000000 | PASS
In-Band Emissions 6415.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 6415.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5965.000 24.0 40.000000 | PASS
In-Band Emissions 5965.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5965.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 6205.000 24.0 40.000000 | PASS
In-Band Emissions 6205.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 6205.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 6405.000 24.0 40.000000 | PASS
In-Band Emissions 6405.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 6405.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5985.000 24.0 80.000000 | PASS
In-Band Emissions 5985.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5985.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 6225.000 24.0 80.000000 | PASS
In-Band Emissions 6225.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 6225.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 6385.000 24.0 80.000000 | PASS
In-Band Emissions 6385.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 6385.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 6025.000 24.0 160.000000 | PASS
In-Band Emissions 6025.000 24.0 160.000000 | PASS
Occupied Channel Bandwidth 99% 6025.000 24.0 160.000000 | PASS
Tx Spurious Emission 6025.000 24.0 160.000000 | PASS
Emissions in restricted frequency bands (Average) 6025.000 24.0 160.000000 | PASS
Emissions in restricted frequency bands (Peak) 6025.000 24.0 160.000000 | PASS
Emission Bandwidth 26 dB 6185.000 24.0 160.000000 | PASS
In-Band Emissions 6185.000 24.0 160.000000 | PASS
Occupied Channel Bandwidth 99% 6185.000 24.0 160.000000 | PASS
Tx Spurious Emission 6185.000 24.0 160.000000 | PASS
Emissions in restricted frequency bands (Average) 6185.000 24.0 160.000000 | PASS
Emissions in restricted frequency bands (Peak) 6185.000 24.0 160.000000 | PASS
Emission Bandwidth 26 dB 6325.000 24.0 160.000000 | PASS
In-Band Emissions 6325.000 24.0 160.000000 | PASS
Occupied Channel Bandwidth 99% 6325.000 24.0 160.000000 | PASS
Tx Spurious Emission 6325.000 24.0 160.000000 | PASS
Emissions in restricted frequency bands (Average) 6325.000 24.0 160.000000 | PASS
Emissions in restricted frequency bands (Peak) 6325.000 24.0 160.000000 | PASS
Emission Bandwidth 26 dB 6265.000 24.0 320.000000 | PASS
In-Band Emissions 6265.000 24.0 320.000000 | PASS
Occupied Channel Bandwidth 99% 6265.000 24.0 320.000000 | PASS
Tx Spurious Emission 6265.000 24.0 320.000000 | PASS
Emissions in restricted frequency bands (Average) 6265.000 24.0 320.000000 | PASS
Emissions in restricted frequency bands (Peak) 6265.000 24.0 320.000000 | PASS
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427 West 12800 South, Draper, UT 84020
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Emission Bandwidth 26 dB (5955 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
5955.000000 22.700000 320.000000 5943.350000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
5955.000000 5966.050000 -4.1 | PASS
26 cB Bandwicth
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22.700 MHz
B925 5330 8340 5950 5960 5970 B980 5985
Freauency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Spectrum I

Ref Level -10.00 dBm
o Att
SGL Count 200/200

(=)

0de

@ RBW 200 kHz

SWT 38 ps @ VBW

1 MHz

Mode Auto FFT

@ 1Pk Max

-20 dBm:

-30 dBm:

-40 dBm:

-50 dBm:

-60 dBm:

-90 dBm

-100 dBm

| peo

-70 dBm v\;\,fW S

-80 dBm

CF 5.955 GHz

Span 60.0 MHz

600 pts

)il GIRNRNERD wa
Dat 9 Z4 2:00
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.92500 GHz 5.92500 GHz
Stop Frequency 5.98500 GHz 5.98500 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level -10.000 dBm AUTO
Attenuation 0.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5955 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated EIRP | Limit Max | Gated RMS | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5955.000000 13.8 24.0 13.8 99.728 | PASS

OSP PowerMeter settings

Setting Instrument Target
Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
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427 West 12800 South, Draper, UT 84020

In-Band Emissions (5955 MHz; 24.000 dBm; 20 MHz)

\ Time resolution \ 1.000 us

| 1.000 s |

Result
DUT Frequency Result
(MHz)
5955.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
5958.650000 -4.1
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)
5958.650000 -4.1 0.0 -4.1 | PASS
5963.350000 -4.1 0.0 -4.1 | PASS
5957.450000 -4.2 0.1 -4.1 | PASS
5946.350000 -4.2 0.1 -4.1 | PASS
5958.750000 -4.3 0.2 -4.1 | PASS
5946.450000 -4.3 0.2 -4.1 | PASS
5963.250000 -4.3 0.2 -4.1 | PASS
5964.050000 -4.3 0.3 -4.1 | PASS
5957.550000 -4.4 0.3 -4.1 | PASS
5953.650000 -4.4 0.3 -4.1 | PASS
5959.050000 -4.4 0.3 -4.1 | PASS
5963.150000 -4.4 0.4 -4.1 | PASS
5962.050000 -4.5 0.4 -4.1 | PASS
5961.950000 -4.5 0.4 -4.1 | PASS
5952.150000 -4.5 0.4 -4.1 | PASS
In Band

Levelin dBm

5905591

5.94 h95

596

5.92 5493 597 5498 5499
Freauency in GHz
—  Lewel Lirrit X Fail
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Measurement 1

Setting Instrument Value Target Value
Start Frequency 5.90500 GHz 5.90500 GHz
Stop Frequency 6.00500 GHz 6.00500 GHz
Span 100.000 MHz 100.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 500.000 kHz ~ 600.000 kHz
SweepPoints 1000 ~ 1000
Sweeptime 1.050 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB 20.000 dB
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off

Occupied Channel Bandwidth 99% (5955 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5955.000000 19.100000 320.000000 5945.450000 5925.000000
DUT Frequency Band Edge Limit Max BE R Result
(MHz) Right (MHz)
(MHz)
5955.000000 5964.550000 7125.000000 | PASS
99 %% Ben chwviclth
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_']D 4
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©
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-
_40 -
4 19.100 MHz
_SD -
5935 5940 5945 5950 b955 5960 5965 5970 b975
Freaquency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Spectrum I

(=)

Ref Level 0.00 dBm
Att 20 dB
SGL Count 200/200

@ RBW 200 kHz

SWT 28,5 is @ VBW

1 MHz

Mode Auto FFT

@ 1Pk Max

-10 dem
-20 dBm / = H 7 o ’-\
-30 dBm J i
-40 dBm . \\
-50 dBm
-70 dem
-80 dem
-90 dem
CF 5.955 GHz 400 pts Span 40.0 MHz
v —
)il GIRNRNERD wa
Date: 9.JAN.2024 03:12:48
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.93500 GHz 5.93500 GHz
Stop Frequency 5.97500 GHz 5.97500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Frequency Stability (5955 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency Difference Frequency Limit Min Limit Max Result
(MHz) (MHz) (ppm) Difference (MHz) (MHz)
(kHz)
5955.000000 5954.998901 0.185 -1.099500 - | PASS
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427 West 12800 South, Draper, UT 84020

Frecuency stakility Pre

Levelin dBm

5355

b970

5940
Freauency in MHz
Center frecLency e Hold
Frecuency stakility
D .
_‘||J +
n% 4
- -20+
£ 1
©
> O -
a0 E=EE
-0
5944 5350 5955 5960 R966R
Freauencv in MHz
® Edce paints hax Hold Center frecuency
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.94400 GHz 5.94400 GHz
Stop Frequency 5.96600 GHz 5.96600 GHz
Span 22.000 MHz 22.000 MHz
RBW 20.000 kHz <= 22.000 kHz
VBW 100.000 kHz >= 60.000 kHz
SweepPoints 10001 ~ 10001
Sweeptime 473.902 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 50 50
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020

\7

Emission Bandwidth 26 dB (6195 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6195.000000 22.700000 320.000000 6183.750000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6195.000000 6206.450000 -3.6 | PASS
26 cB Bandwicth
D .
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22.700 MHz
6175 618 B.185 6149 6195 6.2 6.205 B.21 6.215
Freauency in GHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

o Att

Spectrum I

(=)

Ref Level -10.00 dBm

0de

SGL Count 200/200

@ RBW 200 kHz
SWT 28.5 s @ VBW

1 MHz Mode Auto FFT

)

@ 1Pk Max
-20 dBm =
/ T A [\f K vV \
-30 dBrn / \\
-40 dBm: / l\/\\
-50 dBm / \,\\
-60 dBm A'\h/,, \
<70 A “V\/
AV RN
-80 dem
-90 dBm
-100 dBm
CF 6.195 GHz 400 pts Span 40.0 MHz
- ——

Date: 9.JAN.2

124 03:13:58

In-Band Emissions (6195 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
6195.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6191.250000 -3.4
Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) | (dB) | (dBm)
6187.450000 -3.5 0.1 -3.4 | PASS
6187.350000 -3.5 0.1 -3.4 | PASS
6202.950000 -3.7 0.3 -3.4 | PASS
6202.850000 -3.7 0.3 -3.4 | PASS
6190.350000 -3.7 0.3 -3.4 | PASS
6193.750000 -3.7 0.3 -3.4 | PASS
6191.350000 -3.7 0.3 -3.4 | PASS
6203.050000 -3.7 0.4 -3.4 | PASS
6201.850000 -3.8 0.4 -3.4 | PASS
6189.750000 -3.9 0.5 -3.4 | PASS
6190.450000 -3.9 0.5 -3.4 | PASS
6186.150000 -3.9 0.5 -3.4 | PASS
6186.350000 -3.9 0.5 -3.4 | PASS
6187.550000 -3.9 0.5 -3.4 | PASS
6200.550000 -3.9 0.5 -3.4 | PASS
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427 West 12800 South, Draper, UT 84020

\7

In Band

Levelin dBm

145615 E1E E17 E18 £19 G2 .21 £.22 £.23 B.246.245
Freauency in GHz
—  Lewel Lirrit X Fail

Occupied Channel Bandwidth 99% (6195 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6195.000000 19.100000 320.000000 6185.450000 5925.000000
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right (MHz)
(MHz)
6195.000000 6204.550000 7125.000000 | PASS
99 %4Banchwicith
5 -
D 4
S
s}
©
£
¢
(]
—
19.100 MHz
6175 618 £.185 619 6.195 6.2 6.205 6.21 6.215

Frequency in GHz

Bandwidth
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427 West 12800 South, Draper, UT 84020

Spectrum I

Ref Level 10.00 dBm @ RBW 200 kHz

Att 30dE  SWT 28.5ps @ VBW 1MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

(=)

0 dBm

-10 dBm:

-20 dBm: / = \
-30 dBm

-40 dBm:

R w»f“f\v M AR AR
-60 dem

-70 dBm

-80 dem

CF 6.195 GHz 400 pts S A

T S ——
) GHRNNRRND wo
9.JAN.2 03:14:46

Emission Bandwidth 26 dB (6415 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

PROPR

IETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE

(MHz) (MHz) (MHz) (MHz) (MHz) L

6415.000000 22.200000 320.000000 6403.850000

DUT Frequency Band Edge Limit Max BE Max Level Result

(MHz) Right R (dBm)

(MHz) (MHz)
6415.000000 6426.050000 -3.8 | PASS
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427 West 12800 South, Draper, UT 84020

26 cB Bandwicth
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_40 4
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B.395 6.4 £.405 6.41 6.415 642 6.425 £.43 6.435
Freauency in GHz
Bandwidth
Spectrum I [%]
Ref Level 0.00 dBm @ RBW 200 kHz
Att 20 dB  SWT 28.5pus @ VBW 1 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
-10 dBem
-20 dém VA \\M\\[/‘\WWV\/ —’\f\\
-30 dBm
-40 dBm / \
-50 dBm: /’/ \
-60 dBm r/w \'\
-70 dBm:
-80 dBm
-90 dBm
CF 6.415 GHz 400 pts Span 40.0 MHz
) J CHANNNERD wa
Dat JAN.2024 3:

In-Band Emissions (6415 MHz; 24.000 dBm; 20 MHz)

Result

DUT Frequency
(MHz)

Result

6415.000000

PASS
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Inband Peak

Frequency Level
(MHz) (dBm)

6406.050000 -4.3

Measurements

Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)
6406.050000 -4.3 0.0 -4.3 | PASS
6410.250000 -4.4 0.0 -4.3 | PASS
6410.150000 -4.6 0.3 -4.3 | PASS
6406.350000 -4.6 0.3 -4.3 | PASS
6405.950000 -4.6 0.3 -4.3 | PASS
6406.650000 -4.9 0.5 -4.3 | PASS
6419.850000 -4.9 0.6 -4.3 | PASS
6417.250000 -4.9 0.6 -4.3 | PASS
6422.450000 -4.9 0.6 -4.3 | PASS
6422.550000 -5.0 0.6 -4.3 | PASS
6406.450000 -5.0 0.7 -4.3 | PASS
6406.850000 -5.0 0.7 -4.3 | PASS
6422.050000 -5.0 0.7 -4.3 | PASS
6422.750000 -5.0 0.7 -4.3 | PASS
6413.250000 -5.0 0.7 -4.3 | PASS
In Band

Levelin dBm

6,365 6.37

—  Lewel

Lirvit

6.41

6.42

Frequency in GHz

X Fail

6. 46 6. 465

Occupied Channel Bandwidth 99% (6415 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6415.000000 19.200000 320.000000 6405.350000 5925.000000
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right (MHz)
(MHz)
6415.000000 6424.550000 7125.000000 | PASS
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99 %% Bancdhwictth

D "
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£.395 £.4 £.405 .41 E.415 (.42 E.425 £.43 £.435

Freauency in GHz
Bandwidth

Spectrum I lmAl

Ref Level 0.00 dBm @ RBW 200 kHz

Att 20 dB  SWT 28.5pus @ VBW 1 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max

-10 dBem

-20 dBm A BT AV o

-30 dBm:

_ J \
Ty
mw”/ A S

-70 dBm:

-80 dBm

-90 dBm:

CF 6.415 GHz 400 pts Span 40.0 MHz
"

Jj J GERRRRERD W

Emission Bandwidth 26 dB (5965 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
5965.000000 42.776736 320.000000 5943.686679
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DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
5965.000000 5986.463415 -1.1 | PASS
26 cB Bandwicth
5 -
D 4
g 10T
Q 1
©
c
= 20T
S
2 1
—
) wp«www 27 e | w
_40 4
5925 593 5.94 595 h.96 5.97 b.95 5.99 6 6005

Frequency in GHz

Bandwidth

Spectrum | ||:|§:

Ref Level 10.00 dBm @ RBW 300 kHz

Att 30dB SWT 31.6ps ® VBW 1MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

0 dBm

-10 dBm

. AN AP Py

! \
/ \

AR AT TR

-60 dBm

-70 dBm

-80 dBm

CF 5.965 GHz 533 pts

i ) GIRNRNRND We

Span 80.0 MHz
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In-Band Emissions (5965 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
5965.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
5966.050263 -2.5
Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) (dB) (dBm)
5961.699175 -2.5 0.1 -2.5 | PASS
5978.653413 -2.5 0.1 -2.5 | PASS
5962.899475 -2.6 0.1 -2.5 | PASS
5980.603901 -2.6 0.1 -2.5 | PASS
5965.900225 -2.6 0.2 -2.5 | PASS
5963.049512 -2.7 0.2 -2.5 | PASS
5971.001500 -2.7 0.2 -2.5 | PASS
5962.749437 -2.7 0.3 -2.5 | PASS
5960.498875 -2.8 0.3 -2.5 | PASS
5962.449362 -2.8 0.3 -2.5 | PASS
5981.504126 -2.8 0.3 -2.5 | PASS
5980.753938 -2.8 0.3 -2.5 | PASS
5972.501875 -2.8 0.3 -2.5 | PASS
5979.253563 -2.8 0.4 -2.5 | PASS
5982.854464 -2.8 0.4 -2.5 | PASS
In Band

Levelin dBm

—  Lewel

Lirrit

596 598 G
Freauency in GHz

Fail
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Occupied Channel Bandwidth 99% (5965 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5965.000000 38.000000 320.000000 5946.125000 5925.000000
DUT Frequency Band Edge Limit Max BE R Result
(MHz) Right (MHz)
(MHz)
5965.000000 5984.125000 7125.000000 | PASS

99 %% Banchvicith

107

| P -

Levelin dBm

38.000 MHz

.96 5.97 598 5.99 6 6.005

Freauency in GHz

5.94 535

h.925 543

Bandwidth
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UNIFIED
COMPLIANCE
LABORATORY

\7

427 West 12800 South, Draper, UT 84020

Spectrum I

Ref Level 10.00 dBm @ RBW 500 kHz

Att 30dE  SWT 18.9ps @ VBW 2 MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

(=)

0 dem

-10 dBm:

-20 dBm: / \
-30 dBm

-40 dBm:

a0 018, WiV B AN, TP
-60 dBm
-70 dBm
-80 dBm
CF 5.965 GHz 320 pts Span 80.0 MHz
i G o
Dat AN.2024

Emission Bandwidth 26 dB (6205 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

PROPRI

ETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE

(MHz) (MHz) (MHz) (MHz) (MHz) L

6205.000000 43.827392 320.000000 6183.086304
DUT Frequency Band Edge Limit Max BE Max Level Result

(MHz) Right R (dBm)

(MHz) (MHz)
6205.000000 6226.913696 -0.8 | PASS
TR8823_U7-Pro-Max_FCC_15.407_UNII-5_Annex Page 19 of 73



UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
26 cB Bandwicth
5__
D--
g 10T
m -+
©
c
= 207
s 1
3
) W W
_40 +
E1ER B17 E18 £14 E.2 621 G2z .23 G.24 6245
Freauency in GHz
Bandwidth

Spectrum I lmAz

Ref Level 10.00 dBm @ RBW 300 kHz
Att 30de  SWT 31.6 pys @ VBW 1MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

0 dBm

-10 dBm

LA AtV VA [

-20 dem / \
-30 dBm J \
-40 dem rJ“u \\,\

AN AT A

-60 dBm:

-70 dBm:

-80 dBm

CF 6.205 GHz 533 pts Span 80.0 MHz
]

Jj J GERRRRERD W

In-Band Emissions (6205 MHz; 24.000 dBm; 40 MHz)

Result

DUT Frequency Result
(MHz)
6205.000000 | PASS

Inband Peak
TR8823_U7-Pro-Max_FCC_15.407_UNII-5_Annex Page 20 of 73
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UNIFIED

427 West 12800 South, Draper, UT 84020

% COMPLIANCE

LABORATORY
Frequency Level

(MHz) (dBm)

6223.754689 -1.9

Measurements
Frequency Level | Margin Limit Result

(MHz) (dBm) (dB) (dBm)
6223.304576 -1.9 0.0 -1.9 | PASS
6220.753938 -2.0 0.1 -1.9 | PASS
6220.453863 -2.0 0.1 -1.9 | PASS
6221.204051 -2.0 0.1 -1.9 | PASS
6218.653413 -2.1 0.2 -1.9 | PASS
6223.904726 -2.1 0.2 -1.9 | PASS
6221.654164 -2.1 0.2 -1.9 | PASS
6220.603901 -2.1 0.3 -1.9 | PASS
6223.604651 -2.2 0.3 -1.9 | PASS
6201.699175 -2.2 0.4 -1.9 | PASS
6211.151538 -2.2 0.4 -1.9 | PASS
6222.254314 -2.3 0.4 -1.9 | PASS
6223.154539 -2.3 0.4 -1.9 | PASS
6214.302326 -2.3 0.4 -1.9 | PASS
6209.651163 -2.3 0.4 -1.9 | PASS
In Band

Levelin dBm

—  Lewel

Lirrit

X

6.2

B.22

Frequency in GHz

Fail

Occupied Channel Bandwidth 99% (6205 MHz; 24.000 dBm; 40 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6205.000000 38.250000 320.000000 6185.875000 5925.000000
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right (MHz)
(MHz)
6205.000000 6224.125000 7125.000000 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
99 %% Banchwictth
0T
ot WVV»W’\/\/J\”WW
e 4
is)
©
£
2
3
6168 B17 618 619 6.2 B.21 622 6.23 624 B.245
Freauencv in GHz
Bandwidth
Spectrum I [%]
Ref Level 10.00 dBm @ RBW 500 kHz
Att 30 dB SWT 189 ps @ VBW 2 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
0 dem
-10 dBm
v f”w ,/\,W/\,\MJ\ ﬂ%ﬂ\
-30 dem f \
-40 dem w(( \\
/’g‘j\wﬁ'\‘x o A J\Wm A
-60 dem:
-70 dBm
-80 dBm
CF 6.205 GHz 320 pts Span 80.0 MHz
)i J GHRNNRRND wa

Emission Bandwidth 26 dB (6405 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6405.000000 41.575985 320.000000 6384.437148
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6405.000000 6426.013133 0.5 | PASS
26 oB Banchwickh
5 _
D +4
c 101
o] 1
©
o
= 207
g
2 1
-
_30 +4
_40 +4
B.36R 637 (.38 639 £.4 .41 642 (.43 644 6445
Freauency in GHz
Bandwidth
Spectrum | [%]
Ref Level 10.00 dBm @ RBW 300 kHz
Att 30 dB SWT 31.6 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
0 dBm
-10 dBm
20 4B A TAAYAN P AR
-30 dBm R \
-40 dem NJ\/ \
SR T — TR Y L
-60 dem
-70 dBm
-80 dem
CF 6.405 GHz 533 pts Span 80.0 MHz
N ] GHRERRERD wo
Dat 9 N.2024 03:22:14
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UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

\7

In-Band Emissions (6405 MHz; 24.000 dBm; 40 MHZz)

Result
DUT Frequency Result
(MHz)
6405.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6415.052513 -2.2
Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) (dB) (dBm)
6413.552138 -2.4 0.2 -2.2 | PASS
6398.698425 -2.4 0.2 -2.2 | PASS
6405.600150 -2.5 0.3 -2.2 | PASS
6408.750938 -2.5 0.3 -2.2 | PASS
6420.153788 -2.5 0.3 -2.2 | PASS
6408.900975 -2.5 0.3 -2.2 | PASS
6419.853713 -2.5 0.4 -2.2 | PASS
6389.996249 -2.6 0.4 -2.2 | PASS
6420.303826 -2.6 0.4 -2.2 | PASS
6389.846212 -2.6 0.4 -2.2 | PASS
6421.504126 -2.6 0.4 -2.2 | PASS
6391.946737 -2.6 0.4 -2.2 | PASS
6406.200300 -2.6 0.4 -2.2 | PASS
6411.301575 -2.6 0.4 -2.2 | PASS
6417.453113 -2.6 0.4 -2.2 | PASS
In Band

Levelin dBm

.38 6.4

B.42

B.305  6.32 £.34 B.36 B.44 B.46
Freauency in GHz
— Llewel Lirit X Fail
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (6405 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6405.000000 38.250000 320.000000 6385.875000 5925.000000
DUT Frequency Band Edge Limit Max BE R Result
(MHz) Right (MHz)
(MHz)
6405.000000 6424.125000 7125.000000 | PASS

10T

Levelin dBm

99 %% Banchvicith

/V\/‘WW\/\"\«K\./\I\—J\/V/\W

38.250 MHz

6.38 .34 6.4

B.41

6.42 6.43

6.44 6.445

6365 E.:Ia?
Freauencv in GHz
Bandwidth
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UNIFIED
Wj COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY

Spectrum I lmAz

Ref Level 10.00 dBm @ RBW 500 kHz

Att 30de SWT 189 ps @ VBW 2MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

0 dBm

-10 dBm:

-20 dBm: / \
-30 dBm / \
-40 dBm

J'E-Q/Bﬁﬁ"'w“ il S — nV o
-60 dem

-70 dBm

-80 dBm

CF 6.405 GHz 320 pts Span 80.0 MHz

) ) i %

Date: 9.JAN.2024 (

Emission Bandwidth 26 dB (5985 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
5985.000000 87.500000 320.000000 5941.250000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
5985.000000 6028.750000 6.3 | PASS
26 cB Banchwicth
107
D 4
% 1
he} '10 T
£ 1
7]
o 20T
-

5905 b9z 594 5.96 b.498 6 6.02 6.04

Frequency in GHz
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UNIFIED
& COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Bandwidth

Ref Level
Att

Spectrum I

10.00 dBm
30 de

SGL Count 200/200

SWT 22,9 ps @ VBW 3 MHz

@ RBW 1 MHz

Mode Auto FFT

@ 1Pk Max

0 dBm

-10 dBm

-20 dBm:

-30 dBm

-40 dBm

-50 dBmn

-60 dBm:

-70 dBm:

-80 dBm

CF 5.985 GHz

320 pts

.

Date: 9.JAN.20

)

24

J

Span 160.0 MHz

In-Band Emissions (5985 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Result
(MHz)
5985.000000 | PASS

Inband Peak
Frequency Level
(MHz) (dBm)
6001.750000 3.8
Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) (dB) (dBm)

6001.750000 3.8 0.0 3.8 | PASS
5994.250000 3.7 0.1 3.8 | PASS
6021.750000 3.6 0.1 3.8 | PASS
5989.750000 3.5 0.3 3.8 | PASS
6002.750000 3.5 0.3 3.8 | PASS
6004.750000 3.5 0.3 3.8 | PASS
6023.250000 34 0.3 3.8 | PASS
5993.250000 34 0.3 3.8 | PASS
5998.750000 3.4 0.3 3.8 | PASS
5989.250000 34 0.4 3.8 | PASS
6004.250000 3.3 0.4 3.8 | PASS
6003.750000 3.3 0.4 3.8 | PASS
6005.750000 3.3 0.4 3.8 | PASS
6009.750000 3.3 0.4 3.8 | PASS
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

\7

\ 5978.750000 |

3.3 | 05| 38]PASS |

In Bandl

Levelin dBm

549 5.95 B 6.05 6.1 615 6185

5785 585
Frequency in GHz
—  Llewel Lirit X Fail

Occupied Channel Bandwidth 99% (5985 MHz; 24.000 dBm; 80 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5985.000000 78.000000 320.000000 5946.250000 5925.000000
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right (MHz)
(MHz)
5985.000000 6024.250000 7125.000000 | PASS
99 %4Banchwicith
10T
N '\_VWW_,W\WVW/\J\WN

S

[oa}

©

£

¢

(]

—

78.000 MHz
5,905 592 594 5.96 595 6 602 6.04 6.065
Freaquency in GHz
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UNIFIED
COMPLIANCE
LABORATORY

\7

Bandwidth

427 West 12800 South, Draper, UT 84020

Spectrum I

Ref Level 10.00 dBm @ RBW 1 MHz

Att 30de  SWT 22,9 ps @ VBW 3 MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

0 dBm

-10 dBm

-20 dBm: j \\
-30 dBm

-40 dBm

-50 dBmn

-60 dBm:

-70 dBm:

-80 dBm

CF 5.985 GHz

L )

320 pts

Span 160.0 MHz
"

Date: 9.JAN.2024 03:24:18

Emission Bandwidth 26 dB (6225 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE

(MHz) (MHz) (MHz) (MHz) (MHz) L

6225.000000 87.500000 320.000000 6181.750000

DUT Frequency Band Edge Limit Max BE Max Level Result

(MHz) Right R (dBm)

(MHz) (MHz)
6225.000000 6269.250000 6.9 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

26 oB Bandwickh
10T
D 4
£
S -t
£
©
o 20t
-
; W s e \W\JW
6145 B16 618 6.2 B2z 6.24 B.26 6.28 £.305
Freauency in GHz
Bandwidth
Spectrum I [%]
Ref Level 10.00 dBm @ RBW 1 MHz
Att 30 dB SWT 22.9 ps @ VBW 3 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max

0 dBm

-10 dBm B
-20 dBem

-30 dem } \\
-40 dem /J/

”‘\r\/\,/\//\lj \—VV\,/\W
-50 dBm
-60 dBm:
-70 dBm:
-80 dBm
CF 6.225 GHz 320 pts Span 160.0 MHz
]
J1 J CHANNNERD wa
Dat AN.2024 03:24:44

In-Band Emissions (6225 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Result
(MHz)
6225.000000 | PASS

Inband Peak
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% UNIFIED

COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020
Frequency Level

(MHz) (dBm)

6257.750000 3.7

Measurements
Frequency Level | Margin Limit Result

(MHz) (dBm) (dB) (dBm)
6258.750000 35 0.2 3.7 | PASS
6261.750000 35 0.2 3.7 | PASS
6259.250000 35 0.2 3.7 | PASS
6260.250000 3.4 0.2 3.7 | PASS
6223.750000 3.4 0.3 3.7 | PASS
6249.250000 3.4 0.3 3.7 | PASS
6262.250000 3.3 0.3 3.7 | PASS
6252.750000 3.3 0.3 3.7 | PASS
6262.750000 3.3 0.3 3.7 | PASS
6256.250000 3.3 0.3 3.7 | PASS
6260.750000 3.3 0.4 3.7 | PASS
6255.750000 3.2 0.4 3.7 | PASS
6255.250000 3.2 0.4 3.7 | PASS
6249.750000 3.2 0.4 3.7 | PASS
6251.250000 3.2 0.5 3.7 | PASS
In Band

Levelin dBm

—  Lewel

Lirrit

X

6.2

Fail

B.25

Frequency in GHz

6.4 6425

Occupied Channel Bandwidth 99% (6225 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6225.000000 78.000000 320.000000 6186.250000 5925.000000
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right (MHz)
(MHz)
6225.000000 6264.250000 7125.000000 | PASS
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UNIFIED
% COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Levelin dBm

99 %% Bancdhwictth

W\/Jwﬂ\/v\/\/\/\/‘“\/w

6.145

Bandwidth

6.16 6.18

Spectrum I

6.2

6.24

Freauency in GHz

B6.26 6.26

6.305

Ref Level 10.00 dBm

@ RBW 1 MHz

Att 30de  SWT 22,9 ps @ VBW 3 MHz Mode Auto FFT

SGL Count 200/200

@ 1Pk Max

0 dBm

-10 dBm

/r\/\/\_\/\ "

-20 dBm: {

-30 dBm /rj
-40 dBm

-50 dBmn

-60 dBm:

-70 dBm:

-80 dBm

CF 6.225 GHz

Span 160.0 MHz
"

Emission Bandwidth 26 dB (6385 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

(MHz)

DUT Frequency

Bandwidth
(MHz)

Limit Min
(MHz)

Limit Max
(MHz)

Band Edge Left
(MHz)

Limit Min BE
L

6385.000000

85.500000

320.000000

6343.250000
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6385.000000 6428.750000 5.3 | PASS
26 cB Bandwicth
10T
D =+
c 1
g -0t
£ 1
)
o 201
—
B 85500 ki |

£.305 632 £.34 (.36 638 £.4 642 £.44 £.465
Frequency in GHz

Bandwidth

Spectrum | ||:|§:

Ref Level 10.00 dBm @ RBW 1 MHz

Att 30dB  SWT 229 ps @ VBW 3 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max

0 dBm

-10 dBm [-«1/ MMWW‘\/"'\A\

-20 dBm: {

-30 dBm: /V/ \
-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.385 GHz 320 pts Span 160.0 MHz

i ) GIRNRNRND We
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UNIFIED
% COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

In-Band Emissions (6385 MHz; 24.000 dBm; 80 MHZz)

Result
DUT Frequency Result
(MHz)
6385.000000 | PASS

Inband Peak
Frequency Level
(MHz) (dBm)
6409.250000 3.1
Measurements
Frequency Level | Margin | Limit Result
(MHz2) (dBm) | (dB) | (dBm)
6409.750000 2.9 0.2 3.1 | PASS
6349.250000 2.8 0.3 3.1 | PASS
6373.250000 2.8 0.3 3.1 | PASS
6350.750000 2.7 0.4 3.1 | PASS
6373.750000 2.7 0.5 3.1 | PASS
6354.250000 2.7 0.5 3.1 | PASS
6348.750000 2.6 0.5 3.1 | PASS
6377.250000 2.6 0.5 3.1 | PASS
6368.250000 2.6 0.5 3.1 | PASS
6398.250000 2.6 0.5 3.1 | PASS
6348.250000 2.6 0.5 3.1 | PASS
6374.250000 2.6 0.5 3.1 | PASS
6399.750000 2.6 0.5 3.1 | PASS
6399.250000 2.6 0.5 3.1 | PASS
6347.250000 2.6 0.5 3.1 | PASS
In Band

Levelin dBm

6.35 6.4

B.185 B.25 B.3 B.45 B.5 B.55
Freauency in GHz
— Llewel Lirit X Fail
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

\7

Occupied Channel Bandwidth 99% (6385 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6385.000000 78.000000 320.000000 6345.750000 5925.000000
DUT Frequency Band Edge Limit Max BE R Result
(MHz) Right (MHz)
(MHz)
6385.000000 6423.750000 7125.000000 | PASS

99 %% Banchvicith

107

Levelin dBm

78.000 MHz

6.36 b.38 6.4 642 6.44 6.465

E.SDEI 8.I32 E.II34
Freauency in GHz
Bandwidth
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Spectrum I

Ref Level 10.00 dBm

(=)

Att
SGL Count 200/200

@ RBW 1 MHz

30dE  SWT 229 ps @ VBW 3 MHz Mode Auto FFT

@ 1Pk Max

0 dBm

-10 dBrn

-20 dBm: /—( \

-30 dBm {J \

-40 dBm: B

50 dem V] e
-60 dem

-70 dBm
-80 dBm
CF 6.385 GHz 320 pts Span 160.0 MHz

)i J GIRRRREED wo

Date: 9.JAN.2024 03:26:55

Emission Bandwidth 26 dB (6025 MHz; 24.000 dBm; 160 MHz)
26 dB Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE

(MHz) (MHz) (MHz) (MHz) (MHz) L

6025.000000 168.000000 320.000000 5940.500000

DUT Frequency Band Edge Limit Max BE Max Level Result

(MHz) Right R (dBm)

(MHz) (MHz)
6025.000000 6108.500000 7.3 | PASS
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UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
26 oB Bandhwickh
151
10+
e 071
m -
k]
c
= 107
g
3
! WW
-30 W
5865 54 595 6 6.05 6.1 6.15 £.185
Freauency in GHz
Bandwidth
Spectrum I [%]
Ref Level 10.00 dBm @ RBW 2 MHz
Att 30dB  SWT 32.8ps @ VBW 10 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
0 dBm
n e, N FU.VAN A

-10 dBm PR R iirarave A +f
-20 dBm /’ \
-30 dBm / \

A /-“/ \ fu¥

-40.dem - T

-50 dBmn

-60 dBm:

-70 dBm:

-80 dBm

CF 6.025 GHz 320 pts Span 320.0 MHz
]

Jj J GERRRRERD W

In-Band Emissions (6025 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6025.000000 | PASS

Inband Peak
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% UNIFIED

COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020
Frequency Level

(MHz) (dBm)

6086.500000 5.5

easurements
Frequency Level | Margin Limit Result

(MHz) (dBm) (dB) (dBm)
6086.500000 5.5 0.0 5.5 | PASS
6044.500000 5.4 0.1 5.5 | PASS
6087.500000 5.4 0.1 5.5 | PASS
6040.500000 5.4 0.1 5.5 | PASS
6083.500000 5.3 0.2 5.5 | PASS
6076.500000 5.2 0.3 5.5 | PASS
6067.500000 5.2 0.3 5.5 | PASS
6089.500000 5.2 0.3 5.5 | PASS
6085.500000 5.1 0.4 5.5 | PASS
6080.500000 5.1 0.4 5.5 | PASS
6082.500000 5.1 0.4 5.5 | PASS
6077.500000 5.1 0.4 5.5 | PASS
6062.500000 5.1 0.4 5.5 | PASS
6094.500000 5.1 0.4 5.5 | PASS
6060.500000 5.1 0.4 5.5 | PASS
In Band

Levelin dBm

b8 5.9 B 6.1 6.2

Frequency in GHz

—  Lewel

Occupied Channel Bandwidth 99% (6025 MHz; 24.000 dBm; 160 MHz)

Lirrit X Fail

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6025.000000 157.000000 320.000000 5946.500000 5925.000000
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right (MHz)
(MHz)
6025.000000 6103.500000 7125.000000 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

99 %% Banchwicith

1571
101

I\t WV A A i1

Levelin dBm

586G | 595 G E.05 £.1 E15 G185
Freauency in GHz

Bandwidth

Spectrum I lmAz

Ref Level 10.00 dBm @ RBW 2 MHz
Att 30dB  SWT 32,8 ps @ VBW 10 MHz Mode Auto FFT

SGL Count 200/200
@ 1Pk Max

0 dBm
-10 dBm: fo Nt ~—Y T

-20 dBm /{ 1\
-30 dBm / \
40 dem I /\/ \\ p A 4 I
L AN

et TN g ot
-50 dBm
-60 dBm:
-70 dBm:
-80 dBm
CF 6.025 GHz 320 pts Span 320.0 MHz

1
) J GERRRRERD W
Dat AN.2024 40:4

Tx Spurious Emission (6025 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6025.000000 | PASS

Final measurements
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UNIFIED
w COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement (dBm) | (dBm) (dB)
(dBm)
5923.750000 -19.2 -28.9 -27.0 1.9 | PASS
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
5923.750000 -19.2 -7.8 -27.0
5909.750000 -20.0 -7.0 -27.0
5924.250000 -20.4 -6.6 -27.0
5917.250000 -20.8 -6.2 -27.0
5921.750000 -20.8 -6.2 -27.0
5915.750000 -20.9 -6.1 -27.0
5914.750000 -21.0 -6.0 -27.0
5916.750000 -21.1 -5.9 -27.0
5914.250000 -21.1 -5.9 -27.0
5921.250000 -21.1 -5.9 -27.0
5924.750000 -21.3 -5.7 -27.0
5901.750000 -21.4 -5.6 -27.0
5915.250000 -21.5 -5.5 -27.0
5922.250000 -21.5 -5.5 -27.0
5923.250000 -21.6 -5.4 -27.0
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 2 2
5925.000000 7125.000000 2 2
7125.000000 18000.000000 2 2
18000.000000 26000.000000 2 2
26000.000000 40000.000000 2 2
Spurious
1571
D =+
£ 1
e}
©
£
g
]
1G 2G 3G 4G 6 810G 20G G A0G
Frequency inHz
Lirrit B Threchad X Critical Final Critical
Surn Level L 2 Fail Pass
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COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

\7

Emissions in restricted frequency bands (Average) (6025 MHz; 24.000
dBm; 160 MH2z)

Result
DUT Frequency Result
(MHz)
6025.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
5384.250000 -55.5 14.3 -41.2
4949.250000 -55.5 14.3 -41.2
5355.250000 -55.6 14.4 -41.2
5071.250000 -55.6 14.4 -41.2
5009.750000 -55.6 14.4 -41.2
5376.750000 -55.6 14.4 -41.2
5044.250000 -55.6 14.4 -41.2
5352.250000 -55.6 14.4 -41.2
5434.250000 -55.6 14.4 -41.2
5390.250000 -55.6 14.4 -41.2
4960.750000 -55.6 14.4 -41.2
5043.750000 -55.6 14.4 -41.2
5087.750000 -55.7 14.5 -41.2
5081.250000 -55.7 14.5 -41.2
5404.250000 -55.7 14.5 -41.2
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 1 1
5925.000000 7125.000000 1 1
7125.000000 18000.000000 1 1
18000.000000 40000.000000 1 1
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UNIFIED
% COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Redricted Band

107
D--
g
L 20
£
o)
PR | S
-
50 - adiin
1G 2G 3G 4G BG B 810G 40G
Frequencvy inHz
Lirrit Threchad X Critical Surm Lewve

Emissions in restricted frequency bands (Peak) (6025 MHz; 24.000
dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6025.000000 | PASS

Final measurements

Frequency Level Pre
(MHz) Measurement
(dBm)

level Limit
(dBm) | (dBm)

Margin
(dB)

Result

Pre Measurements

Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
4153.750000 -47.9 26.7 -21.2
5081.750000 -48.0 26.8 -21.2
4153.250000 -48.1 26.9 -21.2
36456.391988 -48.2 27.0 -21.2
5000.750000 -48.2 27.0 -21.2
5001.250000 -48.2 27.0 -21.2
4951.750000 -48.3 27.1 -21.2
4657.250000 -48.3 27.1 -21.2
4657.750000 -48.3 27.1 -21.2
4312.750000 -48.3 27.1 -21.2
4204.750000 -48.4 27.2 -21.2
4141.750000 -48.4 27.2 -21.2
4976.250000 -48.4 27.2 -21.2
4086.250000 -48.5 27.3 -21.2
36430.955283 -48.5 27.3 -21.2
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w COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Measurement Settings

Start Frequency
(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

1000.000000

5925.000000

5925.000000

7125.000000

7125.000000

18000.000000

18000.000000

40000.000000

N

N R R

Redricted Band

1571

Levelin dBm
5

1G 2G 3G 4G G 6 810G 20G G 4G

FreauencyinHz
Limit e Threshald X Criticl X Fnal Critical —  Sumlend
Emission Bandwidth 26 dB (6185 MHz; 24.000 dBm; 160 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6185.000000 171.000000 320.000000 6100.500000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6185.000000 6271.500000 8.5 | PASS
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2b cB Bandhwickh

1571
101

Levelin dBm

(025 BOG E.1 G165 £.2 £.25 £.3 £.345
Freauency in GHz

Bandwidth

Spectrum I ||:qu

Ref Level 10.00 dBm @ RBW 2 MHz
Att 30dB  SWT 32,8 ps @ VBW 10 MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

0 dBm

Mol il POV PR 1% VW U % 4Viat

-10 dBm r T ™ Y 4 \
-20 dBm: / \
-30 dBm / R

e 3 A~
-50 dBm:
-60 dBm
-70 dBm
-80 dem
CF 6.185 GHz 320 pts Span 320.0 MHz
)
]l ' N
Dat JAN 24 03:50:20

In-Band Emissions (6185 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6185.000000 | PASS

Inband Peak
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Levelin dBm

% UNIFIED

COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020
Frequency Level

(MHz) (dBm)

6261.500000 6.6

Measurements
Frequency Level | Margin Limit Result

(MHz) (dBm) (dB) (dBm)
6261.500000 6.6 0.0 6.6 | PASS
6257.500000 6.4 0.2 6.6 | PASS
6258.500000 6.4 0.3 6.6 | PASS
6260.500000 6.4 0.3 6.6 | PASS
6249.500000 6.3 0.4 6.6 | PASS
6262.500000 6.2 0.4 6.6 | PASS
6252.500000 6.2 0.4 6.6 | PASS
6242.500000 6.2 0.5 6.6 | PASS
6253.500000 6.2 0.5 6.6 | PASS
6251.500000 6.1 0.5 6.6 | PASS
6254.500000 6.1 0.6 6.6 | PASS
6250.500000 6.1 0.6 6.6 | PASS
6246.500000 6.0 0.6 6.6 | PASS
6256.500000 6.0 0.6 6.6 | PASS
6247.500000 5.9 0.7 6.6 | PASS
In Band

—  Lewel

99 % Bandwidth

Lirrit

X Fail

6.2

Frequency in GHz

Occupied Channel Bandwidth 99% (6185 MHz; 24.000 dBm; 160 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6185.000000 157.000000 320.000000 6106.500000 5925.000000
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right (MHz)
(MHz)
6185.000000 6263.500000 7125.000000 | PASS
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LABORATORY 427 West 12800 South, Draper, UT 84020

99 %% Banchwicith

1571
101

AW A I A AV WY

Levelin dBm

(025 BOG E.1 G165 £.2 £.25 £.3 £.345
Freauency in GHz

Bandwidth

Spectrum I lmAz

Ref Level 10.00 dBm @ RBW 2 MHz
Att 30dB  SWT 32,8 ps @ VBW 10 MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

0 dBm

-10 dBm f
-20 dBm / \

-30 dBm
W‘:‘\:’\u VAN /‘// \A\ Hl

-50 dBmn

(A AN n U] Pann n A o pAA
o ' G o~ ¥

-60 dBm:

-70 dBm:

-80 dBm

CF 6.185 GHz 320 pts Span 320.0 MHz
]

Jj J GERRRRERD W

Tx Spurious Emission (6185 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6185.000000 | PASS

Final measurements
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w UNIFIED
COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY P
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
5916.750000 -33.1 6.1 -27.0
5916.250000 -33.3 6.3 -27.0
5924.750000 -33.5 6.5 -27.0
5920.750000 -33.5 6.5 -27.0
5922.750000 -33.6 6.6 -27.0
5921.250000 -33.7 6.7 -27.0
5923.250000 -33.9 6.9 -27.0
5917.750000 -34.3 7.3 -27.0
5923.750000 -34.3 7.3 -27.0
5921.750000 -34.3 7.3 -27.0
5919.750000 -34.5 7.5 -27.0
5905.750000 -34.5 7.5 -27.0
5924.250000 -34.6 7.6 -27.0
5915.750000 -34.6 7.6 -27.0
5911.750000 -34.6 7.6 -27.0
Measurement Setti ngs
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 2 2
5925.000000 7125.000000 2 2
7125.000000 18000.000000 2 2
18000.000000 26000.000000 2 2
26000.000000 40000.000000 2 2
Spuricus
151
D =+
E +4
s}
©
£
g
(]
-
1G 2G 3G 4G BG B 810G 20G G 4A0G
Frequency inHz
Lirrit B Threshdd X Critical X Final Critical Sum Level
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LABORATORY 427 West 12800 South, Draper, UT 84020

\7

Emissions in restricted frequency bands (Average) (6185 MHz; 24.000
dBm; 160 MH2z)

Result
DUT Frequency Result
(MHz)
6185.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
5084.250000 -55.3 14.1 -41.2
5059.250000 -55.3 14.1 -41.2
5072.750000 -55.4 14.2 -41.2
5055.250000 -55.4 14.2 -41.2
5083.750000 -55.4 14.2 -41.2
5057.250000 -55.4 14.2 -41.2
5072.250000 -55.4 14.2 -41.2
5045.750000 -55.4 14.2 -41.2
5070.750000 -55.5 14.3 -41.2
5070.250000 -55.5 14.3 -41.2
5066.250000 -55.5 14.3 -41.2
5044.250000 -55.5 14.3 -41.2
5351.750000 -55.5 14.3 -41.2
5058.750000 -55.5 14.3 -41.2
5041.750000 -55.5 14.3 -41.2
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 1 1
5925.000000 7125.000000 1 1
7125.000000 18000.000000 1 1
18000.000000 40000.000000 1 1
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427 West 12800 South, Draper, UT 84020

Redricted Band

107
D--
g
L 20
£
o)
PR | S
-
50 - N
1G 2G 3G 4G BG B 810G 20G 40G
Frequencvy inHz
Lirrit Threchad X Critical Fnal Critical Surm Lewve

Emissions in restricted frequency bands (Peak) (6185 MHz; 24.000
dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6185.000000 | PASS

Final measurements

Measurement Settings

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
5424.250000 -46.5 25.3 -21.2
5424.750000 -46.6 25.4 -21.2
4106.250000 -47.3 26.1 -21.2
5084.750000 -47.4 26.2 -21.2
5085.250000 -48.0 26.8 -21.2
5036.250000 -48.3 27.1 -21.2
4952.250000 -48.3 27.1 -21.2
3822.250000 -48.4 27.2 -21.2
5139.750000 -48.6 27.4 -21.2
5086.250000 -48.6 27.4 -21.2
4956.750000 -48.6 27.4 -21.2
4771.250000 -48.6 27.4 -21.2
4274.250000 -48.6 27.4 -21.2
5384.750000 -48.6 27.4 -21.2
5362.250000 -48.6 27.4 -21.2

Start Frequency
(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

1000.000000

5925.000000

5925.000000

7125.000000

7125.000000

18000.000000

18000.000000

40000.000000

N

N R R

Redricted Band

Levelin dBm

4G G 6 il

1G 2G 3G 10G 20G G 4G
Frequencvy inHz
Lirit e Threshdd X Critical X Fnal Critical — Sumlevd

Emission Bandwidth 26 dB (6325 MHz; 24.000 dBm; 160 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6325.000000 168.000000 320.000000 6241.500000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6325.000000 6409.500000 7.3 | PASS
26 cB Bandwicth
151
101
e 07T
Q 1
©
o
Z -0
¢
2 1
-
_20 4
30 \W«MM W
G165 6.2 6.25 6.3 6.35 6.4 6.45 6.485
Freaquency in GHz
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Bandwidth
Spectrum I lIIAn
Ref Level 10.00 dBm @ RBW 2 MHz
Att 30dB  SWT 32,8 ps @ VBW 10 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
0 dBm
-10 dBm (,w AP R o e o "\,”\
-20 dBm / \
-30 dBm / M
-40 dBm:
er\f’\" b A V]
-50 dBm
-60 dBm:
-70 dBrn
-80 dBm
CF 6.325 GHz 320 pts Span 320.0 MHz

- —
L il ] CIRNENEED wa

In-Band Emissions (6325 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6325.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6268.500000 4.9
Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) (dB) (dBm)
6328.500000 4.8 0.1 4.9 | PASS
6267.500000 4.8 0.1 4.9 | PASS
6289.500000 4.8 0.1 4.9 | PASS
6330.500000 4.8 0.1 4.9 | PASS
6299.500000 4.7 0.2 4.9 | PASS
6339.500000 4.7 0.2 4.9 | PASS
6308.500000 4.7 0.2 4.9 | PASS
6311.500000 4.7 0.2 4.9 | PASS
6310.500000 4.7 0.2 4.9 | PASS
6338.500000 4.7 0.2 4.9 | PASS
6301.500000 4.7 0.3 4.9 | PASS
6258.500000 4.7 0.3 4.9 | PASS
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427 West 12800 South, Draper, UT 84020

Levelin dBm

% COMPLIANCE
LABORATORY
6309.500000 4.6 0.3 4.9 | PASS
6329.500000 4.6 0.3 4.9 | PASS
6250.500000 4.6 0.3 4.9 | PASS
In Band

—  Lewel

Occupied Channel Bandwidth 99% (6325 MHz; 24.000 dBm; 160 MHz)

6 6.1

Lirrit

99 % Bandwidth

6.2 6.3

6.4

Freauency in GHz

X Fail

6.5 6.6

6.725

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6325.000000 157.000000 320.000000 6246.500000 5925.000000
DUT Frequency Band Edge Limit Max BE R Result
(MHz) Right (MHz)
(MHz)
6325.000000 6403.500000 7125.000000 | PASS
99 % Banchwickth
1571
101

g

s}

kel

£

©

>

]

157.000 MHz |
6165 6.2 6.25 6.3 6.35 6.4 6.45 6.485
Freauency in GHz
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Bandwidth

Spectrum I lIIAn
Ref Level 10.00 dBm @ RBW 2 MHz

Att 30dB  SWT 32,8 ps @ VBW 10 MHz Mode Auto FFT

SGL Count 200/200
@ 1Pk Max

0dem

-10 dBm [/-\J L T \

-20 dBm } \

-30 dBm

-40 dBm f‘/ ‘“,'\L\

-50 dBm

-60 dBm:

-70 dBrn

-80 dBm

CF 6.325 GHz 320 pts Span 320.0 MHz

5

L il ] CIRNENEED wa

Tx Spurious Emission (6325 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6325.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
1000.000000 -58.0 12.1 -45.9

39953.250000 -40.6 13.6 -27.0

39969.250000 -41.0 14.0 -27.0

39977.250000 -41.1 14.1 -27.0

39986.250000 -41.3 14.3 -27.0

39971.750000 -41.3 14.3 -27.0

39874.250000 -41.3 14.3 -27.0

39207.250000 -41.4 14.4 -27.0

39155.250000 -41.5 14.5 -27.0

39937.250000 -41.5 145 -27.0

39899.750000 -41.5 145 -27.0
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Wj Py 427 West 12800 South, Draper, UT 84020
39996.250000 -41.5 14.5 -27.0
39953.750000 -41.5 14.5 -27.0
39115.250000 -41.6 14.6 -27.0
39943.750000 -41.6 14.6 -27.0

Measurement Settings

Start Frequency

Stop Frequency

Pre Measurement

Final Measurement

(MHz) (MHz)
1000.000000 5925.000000 2 2
5925.000000 7125.000000 2 2
7125.000000 18000.000000 2 2
18000.000000 26000.000000 2 2
26000.000000 40000.000000 2 2
Spurious

151

Levelin dBm
5

1G 2G 3G 4G G 6 g 110G 20G 0G AG

Frequencvy inHz
Lirt e Threchdd X Critical X Fnal Critical —  Sumlevd

Emissions in restricted frequency bands (Average) (6325 MHz; 24.000
dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6325.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
5393.750000 -55.5 14.3 -41.2
5077.750000 -55.5 14.3 -41.2
5367.250000 -55.5 14.3 -41.2
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UNIFIED
% COMPLIANCE
LABORATORY
5386.750000 -55.6 14.4 -41.2
5364.250000 -55.6 14.4 -41.2
5060.250000 -55.6 14.4 -41.2
5390.250000 -55.7 14.5 -41.2
5048.750000 -55.7 14.5 -41.2
4316.750000 -55.7 14.5 -41.2
5064.750000 -55.7 14.5 -41.2
4968.250000 -55.7 145 -41.2
5387.750000 -55.7 145 -41.2
4962.750000 -55.7 14.5 -41.2
5400.750000 -55.7 14.5 -41.2
4156.750000 -55.7 14.5 -41.2

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 1 1
5925.000000 7125.000000 1 1
7125.000000 18000.000000 1 1
18000.000000 40000.000000 1 1
Fegricted Band
5 _
g5 -t
©
£ T
o)
g B ] S
-
B0 v T A R
G 2G 3G 45 6G B 8 110G 20G NG 4A0G
FrequencvinHz
Lirrit Threshdd X Critical Final Critical Sum Level

Emissions in restricted frequency bands (Peak) (6325 MHz; 24.000
dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6325.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
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Pre Measurements

Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
4982.250000 -47.7 26.5 -21.2
4805.750000 -48.2 27.0 -21.2
3784.250000 -48.3 27.1 -21.2
4135.250000 -48.4 27.2 -21.2

4341.750000 -48.4 27.2 -21.2
5400.750000 -48.5 27.3 -21.2
4887.750000 -48.5 27.3 -21.2

4214.750000 -48.5 27.3 -21.2
3734.750000 -48.6 27.4 -21.2
4869.750000 -48.6 27.4 -21.2
5045.750000 -48.6 27.4 -21.2
4032.250000 -48.6 27.4 -21.2
3808.750000 -48.6 27.4 -21.2
36474.266429 -48.6 27.4 -21.2
4862.250000 -48.7 27.5 -21.2

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 1 1
5925.000000 7125.000000 1 1
7125.000000 18000.000000 1 1
18000.000000 40000.000000 1 2
Fegricted Band

Levelin dBm

1G 2G 3G 4G BG B 810G 20G G 4G
Frequencvy inHz

Limit o Threshold X Qiticd X FndOficdl  ——— Sumlevd

Emission Bandwidth 26 dB (6265 MHz; 24.000 dBm; 320 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6265.000000 337.236533 360.000000 6095.632319
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DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6265.000000 6432.868852 9.5 | PASS
26 cB Bandwicth
151
101
e 07T
Q 1
©
o
Z -0
¢
2 1
—
_20 +
30 w
5.945 B 605 BA1 615 6.2 6.25 6.3 £.35 6.4 .45 6.5 6.585
Freaquency in GHz
Bandwidth
Spectrum I [%]
Ref Level -10.00 dBm @ RBW 3 MHz
o Att 0de SWT 1ms @ VBW 10 MHz Mode Auto Sweep
SGL Count 200/200
@ 1Pk Max
s ~
-20 dem
-30 dBm { \
T )
m\p\,\/ s v4 WMW
-50 dBm
-60 dBm:
-70 dBm
-80 dBm:
-90 dBm
-100 dBm
CF 6.265 GHz 427 pts Span 640.0 MHz
)i | INNRNEED W6
Date: 9.JAN.2024 04:29:01
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In-Band Emissions (6265 MHz; 24.000 dBm; 320 MHz)

Result
DUT Frequency Result
(MHz)
6265.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6287.492971 4.2
Measurements
Frequency Level | Margin | Limit Result
(MHz2) (dBm) | (dB) | (dBm)
6284.493908 4.1 0.1 4.2 | PASS
6290.492034 4.0 0.1 4.2 | PASS
6294.990628 4.0 0.1 4.2 | PASS
6291.991565 4.0 0.1 4.2 | PASS
6288.992502 4.0 0.2 4.2 | PASS
6285.993440 4.0 0.2 4.2 | PASS
6269.498594 4.0 0.2 4.2 | PASS
6281.494845 4.0 0.2 4.2 | PASS
6293.491097 4.0 0.2 4.2 | PASS
6270.998126 4.0 0.2 4.2 | PASS
6309.985942 4.0 0.2 4.2 | PASS
6300.988754 3.9 0.2 4.2 | PASS
6308.486410 3.9 0.2 4.2 | PASS
6296.490159 3.9 0.2 4.2 | PASS
6302.488285 3.9 0.3 4.2 | PASS
In Band

Levelin dBm

6.2 6.4

5.8 B ] .8
Freauency in GHz
—  Lewel Lirrit X Fail
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Occupied Channel Bandwidth 99% (6265 MHz; 24.000 dBm; 320 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6265.000000 317.500000 320.000000 6106.250000 5925.000000
DUT Frequency Band Edge Limit Max BE R Result
(MHz) Right (MHz)
(MHz)
6265.000000 6423.750000 7125.000000 | PASS

99 %% Banchvicith

20T

m MWMN\M’”\/W

Levelin dBm

317.500 MHz

5945 B 605 B 615 B2 B2b B3 B35 B4 B45 65 655 6585

Freauency in GHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Spectrum I llIA:l
Ref Level 10.00 dBm @ RBW 5 MHz
Att 30dE  SWT 1ms @ VBW 20 MHz Mode Auto Sweep
SGL Count 200/200
@ 1Pk Max
0 dBm
S5 /_MWV,_«/\/\/‘MJN_JV\A/\M’WA’\/\
-20 dBm: // \M
-30 dBm v\j k'
w W P % 1 e
-40 dBm:
-50 dBm
-60 dem
-70 dBm
-80 dBm
CF 6.265 GHz 256 pts Span 640.0 MHz
1
)i QRANNEERD wa

Date: 9.JAN.2024 04:32:47

Tx Spurious Emission (6265 MHz; 24.000 dBm; 320 MHz)

Result
DUT Frequency Result
(MHz)
6265.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
5922.250000 -29.7 2.7 -27.0
5924.250000 -29.9 2.9 -27.0
5918.750000 -30.4 3.4 -27.0
5914.250000 -30.4 3.4 -27.0
5917.750000 -30.6 3.6 -27.0
5924.750000 -30.7 3.7 -27.0
5923.750000 -30.9 3.9 -27.0
5922.750000 -30.9 3.9 -27.0
5921.750000 -30.9 3.9 -27.0
5918.250000 -31.2 4.2 -27.0
5919.250000 -31.2 4.2 -27.0
5914.750000 -31.3 4.3 -27.0
5919.750000 -31.4 4.4 -27.0
5923.250000 -31.4 4.4 -27.0
5916.750000 -31.4 4.4 -27.0
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Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 2 2
5925.000000 7125.000000 2 2
7125.000000 18000.000000 2 2
18000.000000 26000.000000 2 2
26000.000000 40000.000000 2 2
Spurious
157
D +4
S
m
o
c -20
2
]
- _40 -
G 2G 3G 45 6G B 8 110G 20G NG
FreauencvinHz
Lirrit o Threshdd X Critical X Final Critical Sum Level

Emissions in restricted frequency bands (Average) (6265 MHz; 24.000
dBm; 320 MHz)

Result
DUT Frequency Result
(MHz)
6265.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
5397.250000 -55.5 14.3 -41.2
5386.250000 -55.6 14.4 -41.2
5068.250000 -55.6 14.4 -41.2
5045.250000 -55.6 14.4 -41.2
5354.750000 -55.6 14.4 -41.2
5408.750000 -55.6 14.4 -41.2
5067.750000 -55.6 14.4 -41.2
5393.750000 -55.6 14.4 -41.2
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UNIFIED

COMPLIANCE

LABORATORY
4961.250000 -55.6 14.4 -41.2
5379.750000 -55.7 145 -41.2
5387.750000 -55.7 145 -41.2
4970.750000 -55.7 145 -41.2
5364.250000 -556.7 145 -41.2
5072.750000 -55.7 145 -41.2
5040.750000 -55.7 145 -41.2

Measurement Settings

Start Frequency

Stop Frequency

Pre Measurement

Final Measurement

(MHz) (MHz)
1000.000000 5925.000000
5925.000000 7125.000000

7125.000000

18000.000000

18000.000000

40000.000000

R Rk e

N

Fegricted Band

5--
5 204
©
=
I S— S
-

60 .“_.u'p"k‘_"__’_
1G 2G 3G 45 HG B 8 110G 20G 0G 4A0G
FrequencvinHz
Lirrit Threshad X Chitical Final Critical Sum Leve

Emissions in restricted frequency bands (Peak) (6265 MHz; 24.000
dBm; 320 MHz)

Result
DUT Frequency Result
(MHz)
6265.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
5414.750000 -47.5 26.3 -21.2
36489.390957 -47.9 26.7 -21.2
5039.750000 -48.1 26.9 -21.2
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5360.250000 -48.1 26.9 -21.2
5451.750000 -48.2 27.0 -21.2
5373.250000 -48.2 27.0 -21.2
5040.250000 -48.3 27.1 -21.2
5352.750000 -48.4 27.2 -21.2
17785.250000 -48.5 27.3 -21.2
3975.250000 -48.6 27.4 -21.2
4162.250000 -48.6 27.4 -21.2
7263.250000 -48.6 27.4 -21.2
3865.250000 -48.6 27.4 -21.2
5064.250000 -48.6 27.4 -21.2
36490.765914 -48.7 275 -21.2

Measurement Settings

Start Frequency

Stop Frequency

Pre Measurement

Final Measurement

(MHz) (MHz)
1000.000000 5925.000000 1 1
5925.000000 7125.000000 1 1
7125.000000 18000.000000 1 1
18000.000000 40000.000000 1 2

Levelin dBm

Fegricted Band

G 2G 3G 45 6G B 8 110G 20G NG 4A0G
Frequency inHz
—— Lirrit R Threshdd X Critica X Final Critical Sum Level
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1.2 Summary

Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Power Spectral Density (SA-2) 5955.000 24.0 20.000000 | PASS
Power Spectral Density (SA-2) 6195.000 24.0 20.000000 | PASS
Power Spectral Density (SA-2) 6415.000 24.0 20.000000 | PASS
Power Spectral Density (SA-2) 5965.000 24.0 40.000000 | PASS
Power Spectral Density (SA-2) 6205.000 24.0 40.000000 | PASS
Power Spectral Density (SA-2) 6405.000 24.0 40.000000 | PASS
Power Spectral Density (SA-2) 5985.000 24.0 80.000000 | PASS
Power Spectral Density (SA-2) 6225.000 24.0 80.000000 | PASS
Power Spectral Density (SA-2) 6385.000 24.0 80.000000 | PASS
Power Spectral Density (SA-2) 6025.000 24.0 160.000000 | PASS
Power Spectral Density (SA-2) 6185.000 24.0 160.000000 | PASS
Power Spectral Density (SA-2) 6325.000 24.0 160.000000 | PASS
Power Spectral Density (SA-2) 6265.000 24.0 320.000000 | PASS

Power Spectral Density (SA-2) (5955 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5955.000000 5946.881188 | -1.684 -0.8 | PASS
Ports
Port State
1 | used
2 | used
Fowwer Spectral Density (542)
KlIE
20+
c% 1
- 10+
£ 1
E
s T—*
_‘|D 4
5945 5950 b955 5960 B9B5
Freauency in MHz
Connector 1 Connector 2 Sum Level Lirrit 2 FsD
Measurement
Setting Instrument Value Target Value
Start Frequency 5.94500 GHz 5.94500 GHz
Stop Frequency 5.96500 GHz 5.96500 GHz
Span 20.000 MHz 20.000 MHz
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RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off

Power Spectral Density (SA-2) (6195 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6195.000000 6186.881188 | -1.447 -0.8 | PASS
Ports
Port State
1 | used
2 | used
Fower Spectral Density (S4-2)
b7
0T
g T
os)
5 1
= g
S
3
u - '
_‘I D -+
£.1856.186 6188 £.19 £.192 £.194 6196 6198 6.2 6202 B.2046.205
Freauency in GHz
Connector 1 Connector 2 Surn Leve Lirit L F=D

Power Spectral Density (SA-2) (6415 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6415.000000 6407.475248 | -1.857 -0.8 | PASS

Ports
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Port State
1 | used
2 | used

Fower Spectral Density (542)

BT
0T

20T
10+

n:/ —

-10+

Levelin dBm

£. 4056406 .408 E.41 £.412 £.414 E.416 £.418 .42 G422 64246425
Freauency in GHz

Cornector 1 Connectar 2 Surn Lesel Lirrit L J FsD

Power Spectral Density (SA-2) (5965 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5965.000000 5982.821782 | -1.754 -0.8 | PASS
Ports
Port State
1 | used
2 | used
Fower Spectral Density (542)
30T
20+
% 1
- 10+
£ 1
2 ol
- -+
Wl \
5945 5350 5455 5960 B965 5970 5975 5980 5985
Freauencv in MHz
Connector 1 Connector 2 Sum Level Lirrit L FsD
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Power Spectral Density (SA-2) (6205 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6205.000000 6217.673267 | -1.446 -0.8 | PASS
Ports
Port State
1 | used
2 | used
Fower Spectral Density (S42)
0T
20+
5 1
- 10+
£ 1
o
5 ] ’
Wl 3\
6185 619 6195 6.2 G.205 6.21 £.215 B22 (225
Freauency in GHz
Connector 1 Connector 2 Surn Leve Lirrit L F=D

Power Spectral Density (SA-2) (6405 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6405.000000 6398.267327 | -1.111 -0.8 | PASS
Ports
Port | State
1 | used
2 | used
TR8823_U7-Pro-Max_FCC_15.407_UNII-5_Annex Page 67 of 73

PROPRIETARY



% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Fower Spectral Density (542)

0T

20+
£ 1
- 10+
£
©
R ‘

% y

B384 (.39 B.395 B4 £.405 641 (415 b.42 B.425
Freauency in GHz
Cornector 1 Connectar 2 Surn Lesel Lirrit L J FsD

Power Spectral Density (SA-2) (5985 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5985.000000 5992.250000 -1.037 -0.8 | PASS
Ports
Port State
1 | used
2 | used
Fowwer Spectral Density (542)
0T
20+
c% 1
- 10+
£
©
I -— T
-10 /
5945 5495 596 597 5498 5499 B 6.01 602 B.025
Freauency in GHz
Cornector 1 Connectar 2 Surn Lesel Lirrit L J FsD
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Power Spectral Density (SA-2) (6225 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6225.000000 6258.750000 | -0.984 -0.8 | PASS
Ports
Port State
1 | used
2 | used
Fower Spectral Density (S42)
0T
20+
5 1
- 10+
£ 1
o
c UF >
- -+
-10 / \
6185 619 (.2 B.21 622 £.23 624 (.25 B.26 B.2B5
Freauency in GHz
Connector 1 Connector 2 Surn Leve Lirrit L F=D

Power Spectral Density (SA-2) (6385 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6385.000000 6398.250000 | -1.375 -0.8 | PASS
Ports
Port | State
1 | used
2 | used
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Levelin dBm

Fower Spectral Density (542)

0T
20+
10+
D_- ‘
o |
B345 B35 £.36 B.37 F.38 £.39 B4 B.41 (.42 B.425
Freauency in GHz
Cornector 1 Connectar 2 Surn Lesel Lirrit L J FsD

Power Spectral Density (SA-2) (6025 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6025.000000 6079.750000 | -1.851 -0.8 | PASS
Ports
Port State
1 | used
2 | used
Fowwer Spectral Density (542)
0T
20+
c% 1
- 10+
£ 1
©
g "7
_‘|D 4.

Connector 1 Connectar 2

5945 596 .98 G E.02 .04
Freauency in GHz

Surm Lend

6.06 6.06 6.105

Lirrit 2 F5D
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Power Spectral Density (SA-2) (6185 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6185.000000 6261.750000 | -1.315 -0.8 | PASS
Ports
Port State
1 | used
2 | used
Fower Spectral Density (S42)
0T
20+
5 1
- 10+
£ 1
g ]
3 i \ f’—‘i
_‘ID 4.
6105 612 614 E16 618 6.2 B22 624 6265
Frequency in GHz
Connector 1 Connector 2 Surn Leve Lirrit L F=D

Power Spectral Density (SA-2) (6325 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6325.000000 6319.250000 | -2.002 -0.8 | PASS
Ports
Port | State
1 | used
2 | used
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Fower Spectral Density (542)

0T

20+
£ 1
- 10+
£ 1
©
g "7

_‘ID 4

B.245 B.25 h.28 B3 R.32 £.34 B3R F.38 B.405
Freauency in GHz
Cornector 1 Connectar 2 Surn Lesel Lirrit L J FsD

Power Spectral Density (SA-2) (6265 MHz; 24.000 dBm; 320 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6265.000000 6298.250000 -4.361 -0.8 | PASS
Ports
Port State
1 | used
2 | used
Fowwer Spectral Density (542)
25
20
g 10
m
©
= 0
g
3
_‘|D [
-20 J[
G105 E15 G2 £.25 .3 .35 G4 B4
Freauency in GHz
Cornector 1 Connectar 2 Surn Lesel Lirrit L J FsD
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-- End of Report —
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